
 

Approve Deny Signatures Date 

X  
James D. Berger, P.E. / Environmental Engineer March 2, 2020 

X  
Amy M. Bellanca, P.E. / Environmental Engineer Manager  

 

Northeast Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 
NPDES PERMIT FACT SHEET 

INDIVIDUAL SEWAGE 

Application No. PA0028568 

Facility Type Municipal APS ID 573100 

Major / Minor Major Authorization ID 1198413 

a 
Applicant and Facility Information 

a 

Applicant Name 
Bangor Borough Authority 
Northampton County 

 
Facility Name Bangor Borough Authority WWTP 

 

Applicant Address 197 Pennsylvania Avenue   Facility Address 900 Lower South Main Street   

 Bangor, PA 18013   Bangor, PA 18013-2834  

Applicant Contact Barry Schweitzer  Facility Contact Dean Sanders  

Applicant Phone (610) 588-2216  Facility Phone (610) 588-3040  

Client ID 51313  Site ID 255589  

Ch 94 Load Status Not Overloaded  Municipality Washington Township  

Connection Status No Limitations  County Northampton  

Date Application Received September 11, 2017  EPA Waived? No  

Date Application Accepted October 23, 2017  If No, Reason Major Facility  

  

Purpose of Application Renewal of Major Sewage NPDES Permit.  

a 

 

Summary of Review 

This is a 1.6 MGD Major POTW NPDES Permit Renewal Application to Martins Creek (TSF; Stream Code# 4680), with new 
stormwater outfall/conditions being added in this permit cycle. Annual Average Daily flows were 1.07 MGD (2016), 1.19 MGD 
(2015), and 1.28 MGD (2014). Highest 2016 monthly average flow was 2.01 MGD (February), with 3.89 MGD highest peak 
instantaneous flow. See EDMR data for more recent flow data. 
 
Background:   

• Facility receives flows from Bangor Borough (~2,554 EDUs, 69% - 74.4% in current application), Roseto (712 EDUs, 
28% reduced to 20.7% in current application at two locations: North 9th Street & North 1st Street), and Washington 
Township (173 EDUs, 3% - in current application 4.9%). Authority EIN# is 24-6002564. 

• The DEP files indicate the Authority has had a long-term struggle with I&I issues, with 2018 flows substantially 
increased (record year of precipitation in NEPA). The facility shortens SBR cycle lengths to address flows up to 
5,333 GPM (7.67 MGD) max SBR decant rate. 

• The facility chose not to renew the General Permit NPDES No. PAG082217 (Non-Exceptional Quality Biosolids) 
which expired in December 2017 per application. 

• No DRBC Docket update since 1988.  
 
Special Conditions: New conditions bolded. 

• Part C.I.A, B, and C: Stormwater prohibition; Necessary Property Rights; Residuals Management 

• Part C.I.D: Chlorine Minimization 

• Part C.I.E: New Special Chapter 94 Condition (allowing use of 1.9 MGD figure in Chapter 94 Reporting per 
November 15, 1999 Department letter). 

• Part C.II: New Standard Solids Condition 

• Part C.III: New Toxics WQBEL Condition (Chloroform) 



NPDES Permit Fact Sheet NPDES Permit No. PA0028568 
Bangor Borough Authority  
 
 

2 

Summary of Review 

• Part C.IV: WET Test conditions 

• Part C.V: Standard Stormwater Conditions with E.3 condition added in event of sheet flow areas require 
future stormwater sampling. 

 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0028568 
Bangor Borough Authority  
 
 

3 

 
Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001 and 002  Design Flow (MGD) 
1.6 (001) 
0 (Outfall 002 stormwater)  

 Latitude 
40º 51' 11.29" (001) 
40º 51' 12.19" (002)  Longitude 

-75º 12' 19.90" (001) 
-75º 12' 20.25" (002)  

 Quad Name Bangor  Quad Code 1244 (5.23.3)  

 Wastewater Description: Sewage Effluent (Outfall No. 001) and Stormwater (Outfall No. 002)  

 

 Receiving Waters Martins Creek  Stream Code 4680  

 NHD Com ID 26029862  RMI -  

 Drainage Area 19.9  Yield (cfs/mi2) 0.1592 (slate mining area)  

 Q7-10 Flow (cfs) 3.17  Q7-10 Basis USGS PAStreamstats  

 Elevation (ft)  440 Feet  Slope (ft/ft) -  

 Watershed No. 1-F  Chapter 93 Class. TSF, MF  

 Existing Use -  Existing Use Qualifier -  

 Exceptions to Use -  Exceptions to Criteria -  

 Assessment Status Attaining Use(s)  

 Cause(s) of Impairment -  

 Source(s) of Impairment -  

 TMDL Status -  Name   

 

 Background/Ambient Data Data Source  

 pH (SU) No data  -  

 Temperature (°F) No data  -  

 Hardness (mg/L) 140  
NPDES Permit Renewal Application. This is a former slate 
mining area.  

 Other: No data  -  

    

 Nearest Downstream Public Water Supply Intake Easton  

 PWS Waters Delaware   Flow at Intake (cfs) -  

 PWS RMI -  Distance from Outfall (mi) 15.2 per application  
 

 
Changes Since Last Permit Issuance:  

• This is a Natural Trout Reproduction stream subject to non-summer DO WQS. Existing site grandfathered. 

• Outfall No. 002 is a new stormwater-only outfall addressing a 38,400 square foot area that discharges to a 
swale directing flow to Martins Creek. 

 
Other Comments:  
 

• HQ stream reach is ~5 miles downstream (from dam upstream of Old Fork Hill Road to Mouth), near municipality 
of Martins Creek per previous NPDES Permit Renewal Application file. 

• Bangor Borough MS4 NPDES Permit No. PAG132249 outfalls upstream of WWTP discharge point.  
 

 

 
  



NPDES Permit Fact Sheet NPDES Permit No. PA0028568 
Bangor Borough Authority  
 
 

4 

 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Bangor Borough Authority WWTP 
 

WQM Permit No. Issuance Date Scope 

4885426 5/5/1989 Expansion and upgrade of existing 0.8 MGD STP to 1.6 MGD 
STP (4.8 MGD peak wet weather flow) including bar 
screens/grit removal, two SBRs, chlorination (two chlorine 
contact tanks), cascade post aeration. Two Aerobic digestion 
tanks. High I&I fraction (0.86 MGD out of 1.6 MGD) noted in 
Design Engineer Report. 

 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary 
Sequencing Batch 

Reactor 
Gas Chlorine with sodium 

bisulfite dechlorination 1.6 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

1.6* 1975** Not Overloaded Aerobic Digestion*** Disposal**** 
*1.9 MGD may be used in Chapter 94 Reporting. See below.  
** The 1975 lbs BOD5/day loading would be equivalent to 148 mg/l BOD5 Influent @ 1.6 MGD flow. 
***Application indicates aerobic digesters are being used for sludge holding, followed by belt filter press.  
****Application indicates sewage sludge is being landfilled (Keystone Landfill), and that a previous biosolids GP No. 
PAG082217 was not going to be renewed because the disposal site has “dissolved”.  
 

Changes Since Last Permit Issuance: Facility has developed a High Flow Management Plan (HFMP) for handling peak 
wet weather flows. 
 
Other Comments:  
 

• Facility uses SBRs (noncontinuous flows, no post-equalization). 

• Chapter 94 Report/Hydraulic Overloading: No overloading in 2018. The facility would have been in hydraulic 
overload at 1.6 MGD during February – April, August – December 2018. Projected overloading 2019 – 2023 at 
1.71 MGD – 1.73 MGD flow. However, the Department previously allowed for the use of 1.9 MGD figure for 
Chapter 94 Reporting purposes by letter. 

o The WWTP Hydraulic Design Capacity is 1.6 MGD. The previous NPDES Fact Sheet used an incorrect 
citation for the 1.9 MGD figure, triggering concerns that the facility was hydraulically overloaded due to 
>1.6 MGD flows. 

o The facility obtained permission to use 1.9 MGD (peak wet weather monthly average flow) in Chapter 94 
Reporting by November 15, 1999 DEP Letter, but no WQM permit rerating occurred.  

o Boucher & James (consultant) believes the facility has the ability to treat full strength sewage up to 1.9 
MGD, based upon Previous Authority Engineer (Buchart Horn Inc.) letters. That consultant believes the 
facility has the ability to treat 4.8 MGD peak wet weather flows, without loss of treatment efficiency until 
3.8 MGD (when SBR cycles would be shortened). The cited correspondence included: 

▪ 9/15/1999 DEP Letter (Paul Swerdon, Permits Chief) indicated that Authority “may report 
maximum three month flows projected in Chapter 94 reports against the 1.9 MGD number”. The 
1.9 MGD flow is a wet weather flow figure. 

▪ 6/17/1999 Buchart Horn Letter “requesting acknowledgment of a 1.9 million gallons per day 
(MGD) wet weather hydraulic capacity” … “In the Chapter 94 process”, with a limited engineering 
evaluation that the SBRs can handle higher average flows. 

▪ 4/1/1999 Buchart Horn Letter asking for clarification whether the Chapter 94 Report projections 
should be compared against the 1.6 MGD or 1.9 MGD. The letter referenced a 3/30/1987 NPDES 
Permit Condition Part C condition: “The average monthly discharge of 1.9 MGD represents the 
design hydraulic capacity of the treatment facility which includes capacity to accommodate wet 



NPDES Permit Fact Sheet NPDES Permit No. PA0028568 
Bangor Borough Authority  
 
 

5 

weather related infiltration and inflow. The annual average discharge shall not exceed 1.6 MGD. 
This annual average flow shall be used by the Department in considering proposals under Act 
537 Planning and Chapter 94 – Municipal Wasteload Management”.  The letter noted that they 
were approaching the 1.6 MGD permit capacity (3 month flow). 

o 2018 Chapter 94 Information: The 2018 Chapter 94 Report indicates the facility has an aged sewer 
collection system and illegal connections (sump pumps and roof leaders) that the Authority has 
implemented a program to identify and remove (during real estate transfers) and is implementing lateral 
inspections. However, the Authority does not believe there is a conveyance capacity concern. The 
Authority also stated it intends to start a program to video tape inspect the entire collection system 
(~86,000 LF gravity sewers consisting mostly of clay pipes installed in the early 1960s). Open channel 
portable flow meters have been purchased for installation in manholes to monitor wet weather flows. They 
think inflow is the leading concern.  

o Corrective Action Plan (CAP): The 2018 Chapter 94 Report contained a March 18, 2019 Corrective 
Action Plan (CAP) including: 

▪ January 2018 system data collection and analysis to: isolate apparent I&I flows; estimate target 
flow rate based on total number of connections; review EDU rating basis; review Roseto flow 
rates compared to Bangor Borough and Washington Township; review Walnut Street pump 
flows/connections; review previously collected manhole flow data; compare building permit 
records and water meter usage to determine if appropriate number of EDUs are allocated; 
determine high and low flows; and determine if data collection system needs upgrading. 

▪ Collection System mapping 
▪ High Flow Management Plan (HFMP) review and evaluation. 
▪ I&I Study to include recommendations for data collection points, investigation procedures, and 

corrective actions with three phases 
▪ Funding requirements will be considered.  
▪ System connection restrictions 

o 7/25/2019 Response Letter information:  